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Your notice of Your reference Date
12-05-2021 . 28-05-2021

Analysis Report 21.03110.01

Required tests :

CFR 1630-FF 1-70 Standard for the surface flammability of carpets and rugs.
Sample id Information given by the client Date of receipt
T2110996 Lustrous 12-05-2021

Kristina De Temmerman
Order responsible

This report may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.
The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.
In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.
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Reference:. T2110996 - Lustrous
Standard for the surface flammability of carpets and rugs.
Date of ending the test 26-05-2021
Standard used CFR 1630-FF 1-70 & 1631-FF 2-70
Deviation from the standard -
Conditioning 2 hours in a drying oven at 105 °C. After drying cooled to

room temperature in a desiccator.
The specimens have been taken from the material as supplied
No cleaning procedure has been applied prior to testing.

Specimens have been tested loose laid on a standard non-combustible substrate.

Flame time or time to Max. damage from centre Charred area <25 mm
reach the edge point of specimen (mm). from inside edge.
#1 I min48 s 11 no
#2 I min 32 s 17 no
#3 I min 54 s 16 no
Ha I min 23 s 22 no
#5 I min46s 14 no
#6 I min35s 19 no
#7 I min48 s 30 no
#8 2 min 00 s 16 no

Test criterion

A specimen fails the test if the charred area reaches a distance of 25 mm or less, from the inside
edge of the template.

Acceptance criterion

At least seven of the eight specimens shall meet the test criterion in order to conform with the
standard.

Conclusion Pass

Performed under accreditation in the fire lab under the responsibility of Mike De Vrieze



